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A Study on the Noise Characteristic due to Block Stiffness of Tire Pattern
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Table 1 Test Information
Factors Value
Block Length (mm) 20, 30, 40
Block Position Shoulder, Center
Number of Sipe (ea) 0, 1,2
Test Velocity (Kph) 30, 50, 70, 80, 90, 110
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Figure 1 Sample of Hand Carved Tire
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Parallel Stiffness [N/mm]
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Figure 3 Test Result
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Figure 4 Test Result - Shoulder of Pattern
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